For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

LN u. u"u' (™7
The World’s Fastest Lawn Mower

T ——

Serial Numbers
2037200
and Higher

Model # Engine Model #
Serial # Engine Serial #
Date Purchased Engine Spec. #

XW,XF-60 PARTS MANUAL

700005 April, 2002

T —— T —————————————A

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

rmIsar MEITNNRNRER

AJENIIEL UITON I EIT —

C OngratUIationS on your purchase of a DIXIE CHOPPER lawn

mower. We believe you have exercised excellent judgement, and are most
appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #I SOURCE for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixie Chopper, nor
its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products and
the statements and descriptions contained in this publication.

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MEITIFE HiIiNnnmnrm

N— i T i S S o B st

LIk UIrvI 1 kil

CONTENTS
Quick Reference Parts 1
Decals 2
Decal Placement 5
Frame 6
Wheels & Tires 7
Foot Pedal 8
Deck Lift System 9
0OCDC 10
Deck 11
Hubs & Belts 13
Transmission Frame 14
Transmission & Drive 17
Wheel Motor 18
Hydraulic Hose Diagram 19
Fuel System 20
Body 21
Throttle 23
Brake Assembly 24
Engine - Kohler 23Hp 26
Engine - Honda 24Hp 27
Engint - Kohler 25Hp 28
Engine - Kawasaki 25Hp 29
Engine - Kohler 26Hp EFI 30
Electrical Diagram - Honda 31
Electrical Diagram - Kohler 32
Electrical Diagram - Kawasaki 33
Electrical Diagram - Kohler EFI 34

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

RSNy NiiNnnnrn

—

— MR OITUN T BNV

XW MODEL
QUICK REFERENCE PARTS

MODEL XW2300 XW2400 XF/XW2500 XWK2501 XWK2503 XW2600-EF!
Engine Kohler 23 Hp| Honda 24Hp | Kohler 25Hp | Kawasaki 25Hp |Kawasaki 25Hp| Kohler 26Hp
Deck 60" 60" 60" 60" 60" 60"
Rear Tires 97200 97200 97200 97452 97200 97200
Rear Rims 400014 400014 400014 61238 400014 400014
Front Tires 97165 97165 97165 97165 97165 97165
Front Rims 10239 10239 10239 10239 10239 10239

Engine-Transmission

9907841

29907841

9907841

9907841

9907841

29907841

Engine-Deck

9907885

9907885

9907885

9807885

9907885

Peck

99078130

9907B130

99078130

99078130

99078130

99078130

Fuel Filter

Nelson Air Filter

Amsoil Oil Filter

Zinga-Hydro Filter

Standard 30227-60H | 30227-60H | 30227-60H | 30227-60H 30227.60H | 30227-60H
Heavy-Duty 30227-60N | 30227-60N | 30227-60N | 30227-60N 30227-60N | 30227-60N
Fiber Washer w101

Spindle Bearing 30218

Deck Roller (Ctr) 302400

Choke Control 20248

Throttle Cable 68249 |}

Brake Cable 65246 (Left) 65247 (Raght) |

Parking Brake Band | 65244

Fuel Cap 401171

Control Lever Grip 20257

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRINrsrE s Jnnnrn

zr‘-‘ . RNk UIIUT I BN T ]

DECALS

XW2400

P A T E N T Emargenty Brakefor Emergency stopping onlylt
PENDING .
Freguent yse of Emergency Braks while starting
o7 running engine may cause starler and belt
Fadure,
9 Hydraslc lockup ocours with sngine off

Emergency Brake tas no eftect with engine off.

12

NOTICE

WARRANTY TOBEUSER ONLY TOCOVER
CORRECTION CFMANUFAQTURING DEFESTS.
TWHLNOY BEUSED TC GOVER LACK OF
MAINTENANCE ODPERATOR MIS-USE NDRMAL
WEAR ACCIDERTS CUSTOMER DISSATISPACTION
ORTRAWSPORTATION CHARGES TC AND FROM
THE SERVICING DEALER

CUT YOUR TRIM (REW IN HALR!
15 16
1 (97507 XW2300 Front Panel 1 9 65413 Patent Pending 1
2 |6854190 XW2400 Front Panel 1 108 | 00014 |ignition 1
3 |65462 XFW2500 Front Panel 1 148 | 00015 |Choke 1
4 65428 XW2500 Front Panel 1 126 | 5406 Parking Brake Caution 1
5 |800006 XWK2501 Front Panel 1 139 | 7013 VTC Only 1
6 800011 XWK2503 Front Panel 1 143 | 0531 Warranty Notice 1
7 1800016 XW2600 Front Panel 1 158 | 00010 |Flex-Deck Ready Decal 1
8 800003 Big Wheel Decal 1 169 | 7160 RPM Notice 1

2
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

maarsr ﬂl’ﬂﬂﬂfn

LDINniE OInUI I &01 —

DECALS (CONT’D)
Guad Loop. Equipped

£R USE WHEN UNDER 19 UENCE OF DARUGS OR ALCGHOE NEVER CARRY PASSENGH?%
3 BRAKE & REMOVE KEY IF LEAVING MAUHINE AVOID SLIPPERY OR STEEP AREAS

YOI BLADE UNLESS BLADE & EHCINE ARE STOPPED USE SAFELY, MACHINE 15 NOT ATOY
RHOW LOCATION AND FURCTON OF CONYROLS  REMOVE POYENTAL THROWH OBELTS
KREEP SAFETY DEVICES N PLACE AND WORKING  LOOK BERIND WMACHNE BEFORE BACKING o2

. CAUTION

I Shut off sngine hefore refueling, |

f 1] i Never fitfueltankindoors or
6 O C U i when eagineis hot.

FRIReas Ly iy r ! Wipe up all spiied fuel
.pmgg w,nul.l..n H before starling engine.

i Denot smoke wihe refueiing.

22

A CAUTION

READ OPERATORS MANUAL
KNOW LOCATION & FUNCTION
OF COTROLS * MAINIAIN

19 20 21

ot Ba T BS L A L]
EE IS S
| T B jBa ] Bir ]
IS T 2 S S

I N i S 20
AT
i B N S

NEVER CARRY PASSENGERS
LOOK BEFORE BACKING AVOID
SLIPPERY OR STREP AREAS
SIOP BLADE B BACK SLOWY F
MACHINE STOPS GOING UPHILL
AVOID BLADE UNLESS BLADE
& ENGINE ARE SIOPPED
SET PAIRKING BRAKE & REMCVE
KEY IF LEAVING MACHINE,

DISENGAGE

REF# PART# DESCRIPTION QTY.§ REF # PART# DESCRIPTION Qry.

17 130588 Hillside Danger 1 23 1990765438 |Belt Information 1

18 1264000200210 (VTC 1 24 30585 Fender Cattion 1

19 (30586 Tractor Buster 1 25 63401 Throttle 1

20 (30590 USA Decal 1 26 (63402 Brake & Steering 1

21 65400 60 Inch Cut 2 27 197514 Hom Waming 1

22 40118 Fuel Caution 2 28 197008 Cross Member Decal 1
3

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
FRENIENF OIINRREn
DiInis vnvI §r &N

DECALS (CONT’D)

DO NOT OPERATE MOWER |
© UNLESS GUARD OR GRASS |
¢ CATCHERISATTACHED.

30

IFENMIL OITUs 7 Lirs

| OPERATOR CONTROLLED DISCHARGE CHUTE |
' bcbe

Safe operation of this vehicle
is the sole responsibility of the |
operator. Safety is an ATTITUDE
and it starts with you! |

DANGER

AN WUE TN BRI BB R S

AIIN T QITUT T 11

31

FRFRISEN SYTFIRINREIRTrm

niwviEnniimnnmnerErn

F N L AR A —
F S N - T - ——

33
28 29
28 130573 Floor Pan Decal : 2 34 (97072 OCDC Safety Decal 1
29 |30571 Fender Decal 2 32 165430 Flatlander Decal 1
30 {30229 Deck Danger Decal 2 33 65422 Belt Route Decal 1

4
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NRINIF Niinnnrn

DL OUITUT 1 k0T
DECAL PLACEMENT
@ T-Box

(3 0il Tank

@ Rear Left
Fender

@ Rear Right @ @

Fende

Side Left
Fender

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

RINNFE NiiNnnnr

——
oy

- LI UIIUI 1 &1

XWK2501
XWK2503
AW2600 EFI

70100-22
REF # PART # DESCRIPTION ary. REF # PART # DESCRIPTION QTY.
1 100000 |Weldment-XW Frame 1 16 N-103-W |5/16"-18 W hiz Flange Nut 4
2 B-204 3/8"-18 U-Bolt 4 17 72218 Pull Stop W eidment 1
3 N-180 3/8"-16 Coupling Nut 8 18 N-t10 1/2"-13 N ut 1
4 400000 [V Style Rear Gusrd 1 1% |40221-60(RBoit 14" x1/2" 1
400027 |H Style Rear Guard 1 20 Jjw-113 5/16" Standard Flat W asher 4
70100-2222/23Hp Rear Guard 1 21 B-156 5/16"-18 x 2" Bolt 4
5 400026 (Weldment-~low Ride SeatPan 22 W -107 Shark-Tecoth B 1
w/ Hinge 1 1
6 100007 (Weldment-Low Ride
Transmission Frame 1
7 |B-2ze {3/8"-16 x 5" Balt 2 _ .
8 N-107 3/8°-16 Nyiocc Nut 2 27 722.“2"2 Al Thread 1
9 N-135 7/i16%-20 Nyloe Nut 4 28 MN-110 Nut 6
10 W -168 7i16" Standard Flat Washer 8 29 B-123 $/2"-13x1 112" Bolt 4
11 B-199 THE"-20 % 2" Boli 4 30 W -108 1/2" Flat W asher 4
12 10100-SBumper - XW /XF 1 a1 87124 Crossmember 1
13 W-160 1¢mm Flat W asher 2 32 N-157 1/2"-13 W hiz Flange Nut 4
14 B-179 3/8 -186 X 2 1/2 2 33 400008 Mount-Floor Pan Minge Frame| 2
15 |N-108 |3/8"-16 W hiz Flange Nut 2 jori8 S lUare Car ]
|

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

—— LI T

mnrsr ﬂ"ﬂﬂﬂ"ﬂ

— RN UITUT I kiT
WHEELS & TIRES
REF# PARTY # DESCRIPTION
18 |9 e 1R AS
97452 itan CTR Tire
81238 Rim 2
10127-S Valve Stem 2
REF # PART # DESCRIPTION aTy. 001 : :
4 10220 Dust Cap 2 00; 2501
1A |P-108 Cotter Pin 2 97200 Turf Bosé H Tire
2 N-142 1" Slotted Hex Nut 2 400014 Rim 1
3 10207 Top Bearing 2 10127-8 Valve Stem 1
4 10208 Quter Bearing Race 4
5 97171 Bottom Bearing 2 Sl
6 10208 Qit Seal 2 87200 Turf Boss Hl Tire 1
7 97170 Front Fork Weldment 2 440014 Rim 1
8 B-122 Bolt - 5/8"-11x7" Hex Head 2z 10127-S Vaive Siem 1
9 N-115 Nut - 5/8"-11 Nyloc 2 19 |N-113 Lug Nut 8
67205 Inner Front Wheel Bearing 2 20 |PB339303F|Wheel Motor Axle Nut 2
16203 Guter Front Wheel Spacer 2 21 |67266 Brake Drum 2
10205 Outer Front Wheel Bearing 2 22 67062 Wheel Flange w/studs 2
irrrm—— Yo et e e 23 B183 Wheal Motor Bon g
24 [W-138 Wheel Motor Square Washer 8
25 PW72548 [1/4" Key 2
V S 26 (67114 Wheel Molor T4Cu.in. 2
14 [67205 inner Front W heel Bearing 2 (XF2400,XW K2501,XF2500,XF2600)
185 167204 inner Frant Wheel Spacer 2 67118-W Wheel Motor 18Cu.In.
16 10205 Quter Front W heef Bearing 2 (XW 2300, 2400, 2500, 2503,2600) 2
17 (10263 Outer Front W heel Spacer 2 27 [N-127 Wheel Motor Nut 8

2

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRERIEE SANDEIDINE EN

ANIiIE OIIUI 1 kir

FOOT PEDAL ASSEMBLY

REF # PART # DESCRIPTION QTY.§ REF # PART # DESCRIPTION

1 {10107-1/2 [Kit - Foot Pedal 1 14 (10228-1 |Pin 1
2 [10225-2 Weldment - #50 Foot Lift Arm 1 12 {F-100 Grease Fitting 1
3 (102241 Pawl 1 13 |B131 Boit 1
4 |980735020 | Foot Pedal Lock ( Incl. #5 - #6 ) 1 14 1W-113  |Washer 1
5 |W-164 Washer 1 15 |68219 #50 Chain 1
6 N-144 Nut 1 16 10233 #50 Half Link 1
7 1300008 Deck Height Pointer 1 17 10232 #50 Master Link 1
8 |N-130 Coupling Nut 1 18 |[20217-25 |Spring 1
g |300007 Deck Height Indicator 1 19 (30213 Cotter Pin 1
10 1022641 Lift Sprocket 1

8
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Y , /7] o nllnnnrn

T RMIIE UINTUT § KT T
DECK LIFT SYSTEM

@
: ’W((((@

REF# PART# DESCRIPTION QTyY.
4 |68112 1" Bushing 3
2 68106 1.1875" Bushing 1
3 |[S-114 1/2"-13 Stud 4
4 [N-157 1/27-13 Whiz Flange Nuf 4
5 |68105 1/4" Bushing 1
6 |68104 #50 Small Sprocket 1 REF # PART # DESCRIPTION QTY.
7 IN-157 1/2"-13 Whiz Flange Nut 8 14 [N-108 3/8"-16 Whiz Flange Nut | 1
8 |[68103 Deck Lift Sprocket #50 7 15 |W-154  |3/4" Flat Washer 4
9 990710003 |#50 Rear Deck Lift Chain 2 16 |B-239 3/14"-10x10" Bolt 1
10 |68217 #50 Front Deck Lift Chain | 2 17 |B-238 3/4"-10x8.5" Bolt 1
11 (990710002 |#50 Retum Spring Chain 1 18 |N-158 3/4"-10 Nyloc Nut 2
12 197455 200 |b. Retum Spring 1 19 68113 3/4"x31.5" Rod 1
13 |B-241 3/8"-16 Eve Bolt 1 20 10232 #50 Master Link 10

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIIF NINnnrn

LNk ONoI i kil ——

60” OCDC

WWW.mymowerparts.com

REF# PART# DESCRIPTION QTY.H REF # PART # DESCRIPTION QTY.

68122-60 Assembly - 60" OCDC 9 97122 Control Rod (Inc. #9,11,16) 1
1 B-179 3/8"-16 x2.5" Bolt 1 10 |N-157 1/2"-13 Whiz Flange Nut 2
2 W-104 3/8" Standard Flat Washer 3 11 68121 3/8"-24 Yoke 1
3 20252 Spring 1 12 1W-104 3/8" Standard Flat Washer 2
4 00014 Handle 1 13 |B-138 1/2"-13x1" Bolt 2
5 68142 1"x1" Plastic Plug 1 14 |W-109 1/2" Standard Flat Washer 2
6 N-107 3/8"-16 Nyioc Nut 1 15 |68136 Lower Screen 1
7 20224 Clip 2 16 [N-150 3/8"-24 Nut 1
8 67258 Handle Grip 1 17 |P-102 3/8"™x1.25" Clevis Pin 1

10




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

[rfomil oy ol e e

i e - e g rrranea

FRENIAF SNINNRNDrNn
DINis UInnvr 1 &xx

S S v wo— v — T d———

60” DECK

11

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MENIENr Nrinnnrn

— e oe e S~ uar sl ol e —

ML UIIUT T kN1
60” DECK (CONT’D)

REF# PART# DESCRIPTION

1 300261 Pulley Guard 2 1/4"-20 Whiz Flange Nut

P Pree Spring s e -

3 |N-108 3/8" Whiz Flange Nut 41

4 [65308-L Idler Spring Tab 1 3hi

5 300002 60" Top Plate Weldment 1 37 IN-107 3/8 -16 Nylon Lock Nut 1

6 334000130111 {Left 3-Hole Tab 1 38 W-104 3/8" Flat Washer 12

7 120224 Hairpin Clip 10 39 |P-113 Roll Pin 1

8 (P-102 3/8"x1.25" Clevis Pin 6 40 130211 Enguaging Shaft 1

9 (30232 Left Scissor Arm 1 41 30210 Cam Weldment 1

10 |N-156 5/8"11 Nyloc Jam Nut 4 nouaging R

11 |30240-0 Long Roller 2 {Inc. #37,38, -

12 |B-255 5/8"-11x9" Carmiage Bolt 2 42 97343 Enguaging Rod 1

13 |B-110 3/8"-16x3/4" Carriage Bolt 24 43 |30209-B Connecting Arm Bracket 1

13A {B-135 3/8"x16x1" Bolt 5 44 30207-8 Enguaging Spring 1

14 {B-136 3/8"-16x1.25" Carriage Bolt 12 45 (20217-25 Return Spring 1

15 1300009 60" Deck Weldment (#15,16,20,21] 1 46 IN-173 #10 Nyloc Nut 1

16 {300003 Weldment - Roller Bracket 1 47 (30212 Enguaging Handle ( Coated | 1

17 |B-253 5/8"-11x6" Carriage Bolt 1 48 [B-245 #10-24 Carriage Bolt 1

18 (67240 Short Roller 2 49 30206 5/8"x1/2" Bushing 1

19 |W-135 5/8" Flat Washer 2 0012 ngle F

20 (300005 Left 60" Blow Qut Baffle 1

21 |300004 Right 60" Biow Out Baffle 1 50 300011 Weldment - Triangle Plate 1
B-254 5/8"-11x7" Carriage Boit 1 51 |B-185 5/8"-11 x 2" Bolt 2

24 B-172 1/4"-20x1" Bolt 4 52 |N-180 15/8"-11 Jam Lock Nut 2

25 F-100 3/16" Drive in Grease Fitting 1 30224 Flat Idler Pulley 2

26 30234 V Puliey 1

27 | B117 1/2'-13x1.25" Bolt 1

28 30231 Righ"; Scissor Arm 1 F-101 1/4"-28 90 Grease Fitting 1

29 334000130110 |Right 3-Hole Tab 1 57 |B-118G 1/2 x 1 1/2 Shoulder Bolt 1
C-104 Ring Clip 2 58 (30223 ldier Amn 1

31 [334000130109 12-Hole Tab 2 59 |30214-86 Stabilizer Bar 2

32 [P-103 3/8" x 2" Clevis Pin 2 60 IN-181 5/8 - 11 Lock nut 2

Use individually or a combination of 10203, 65278 and 30112 to achieve proper belt
alignment between the triangle plate and the top center deck spindle pulley.

12
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FIVEFE 351NN

LIInrE UIinor 1 ki

HUBS AND BELTS

Complete Spindle Assembly
QOutside--10161
Center---10161-L

OPTIONAL

Whiz-Mow #30302 _
Hard-Faced 60" Blades #58124
Offset 60" Blades #98005

WWW.mymowerparts.com

REF#  PART# DESCRIPTION arv.JrREF#  PART# DESCRIPTION Qry.
1 IN67 1" Nt 3 13 |30227-60H 80" Standard High Lift Blade 3
2 W46 14" Washer 11 30227-60N 60" Heavy Duty High Lift Biade 3
3 |WA37 1" Belleville Washer 6 14 |W-100 5/8" Bollenlle Washer 3
4 |9007525¢100S  |5.25" Puley 3 15 |B121 2.5' Blade Bolt {use wo blade specer) | 3
5 |W-131 1/8" Washer 3 BA2AL 3" Blade Balt (use with blade specer) | 3
6 |30218 Seded Bearing 6 BAZ1LL 3.25" Blade Bal (Use with WhizMow) | 3
7 130241 Deck Hub 3 16 |9907675x100S  |6.75 Pulley 1
8 |F12 Grease Fitting 3 17 |30217L Long Blade Sheft 1
o 30219 Inner Deck Hub Spacer 3 18 |9907B85 Engine - Deck Balt 1
10 |30217 Short Blade Shaft 2 19 [9907B130 Deck Belt 1
11 |30042 112" Blade Spacer 3 20 |9907B41 Engine-Trans. Beit (ot showr) 1
12 |W-101 Fiber Washer 3
i- —— — ——
13




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIVIF NIINDDED

= NIk UIIUI I ki1

XW2300,XW2400,XF2500,XW2500,
XWK2501,XWK2503,XF2600,XW2600
TRANSMISSION FRAME ASSEMBLY

REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION aQTy.
1 100007 Low Ride Transmission Frame | 1 19 |[N-103-W Nut 4
2 |B-150 Eye Bolt 1 20 |W-113 Washer 4
3 |N-103W Nut 2 24 |N-117 3/8"-16 Large Flange Lock Nut 1
4 |W-1T1 Plastic Washer 2 22 30234 Pulley 1
5 |65205 Steering Block Weldment 2 23 |W-124 3/8" Machine Washer . 120" 1
6 20257 Rubber Handle 2 24 |W-123 3/8" Machine Washer .060" 1
T 1400037 Foam Lewer Sleevwe 2 25 |W-176 3/8" Machine Washer .031" 1

TA [67258 Foam Handie Grip 2 26 |97415 Spacer - Inside Pulley 1
8 120231 Left Steering Lever 1 27 |B-165 3/8"-16 x 2" Bolt 1
g (20232 Right Steering Lever 1 28 |B-124 3/8 Bolt 1

10 [W-170 Teflon Washer 2 29 (W-104 3/8 Standard Flat Washer 1

11 [W-110 Machine Washer 4 30 |100011 Idier Arm 1

12 (20252 Spring 2 31 |N-103W Nut 4

43 |N-110 Hex Nut 2 32 1200008 Hydrautic Tank (3-1-02) 1

44 |N-111 Jam Nut 2 33 1W-125 Washer 1

15 |F-101 Grease Fitting 90 degree 2 34 |[W-128 Washer 3

16 |B-131 Bolt 4 35 [N-107 Nut 1

47 |B-143G Bolt 2 36 (10222 Spring 1

18 |40218 Seat Strap 2

14

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MEIIF DIINDDEN
= NN WIIUT ¥ KN}

XW2300,XW2400,XF2500,XW2500,XWK2501,XWK2503
TRANSMISSION FRAME ASSEMBLY (CONT’D)

REF# PART# DESCRIPTION QTY.@ REF # PART # DESCRIPTION QTY.
1 B-105 Boit 2 9 20221 Plastic Bushing 2
2 wW-113 Washer 2 10 P-101 Fin 2
3 |N-103 Nut 2 11 02 |lefiP o
4 20224 Hairpin Clip 4
5 {20222 Plastic Bushing 2
P T T ———— s— 12 W-110 Washer 7

13 |20252 Spring 2

; 14 (N-175 Coupling Nut 2

7 65207-R Right Pump Control Arm 1 15 |{B-138 Bolt 2

P-118] Roll Pin 1 16 |68142 Plastic Plug 1"x1" 2

B-131| Boit 1 17 |B7258 Plastic Plug 1"x2" 2

8 65207-L Left Pump Control Arm 1 18 20223 Backing Clip 2
P-118| Roll Pin 1
B-131| Bolt 1

15

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

mnrssr ﬂl’ﬂﬂﬂ'ﬂ

— EJINIE UNIUT I kN

XF2600,XW2600
TRANSMISSION FRAME ASSEMBLY (CONT’D)

REF# PART# DESCRIPTION . DESCRIPTION QTy.

1 (B-105 Bolt
2 |W-113 Washer
3 N-103 Nut
4 120224 Hairpin Clip 4 12 [W-110 |[Washer 4
5 |20222 Plastic Bushing 2 413 20252 Spring 2
6 14 |N-175 Coupling Nut - 2
15 |B-138 Bolt 2
16 |GB142 Pilastic Plug 1"x1” 3
7 [65207-R Right Pump Control Arm 1 17 |67256 Plastic Plug 1"x2" 2
P-118{ Roll Pin 1 18 |B-165 Boit 1
B-131] Bolt 1 19 |W-113  [Washer 1
8 }65207-L Left Pump Control Arm 1 20 |N-108 Nut 1
P-118] Ruoil Pin 1 21 197021 Wide Fender Brace 1
B-131] Bolt 1 22 B-206 U Bolt 1
9 |20221 Plastic Bushing 2 23 600031 (EFi Module Mount 1
10 |P-101 Pin 2 24 (W-104 {Washer 2
10A [20223 Backing Clip 2 25 |N-107 Nut 2
16

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

RIVIF NIINDDED

——
— o ——

- 777717 ™
I T

RANSMISSION & DRIVE
<>

OIIUI 1 ki1

WWW.mymowerparts.com

REF PART # DESCRIPTION QTy. @

4 65070 Sundstrand 10A Pump - Right 1 "

2 |N-168 Nut - 3/8"-24 4 [T}

3 |W-189 Washer - 5/16" Grade 8 Fiat 4
4 000365201 T Gear Box 1 '
5 |788101 T Box Gasket 1
6 |772150 T Box Cover Plate 1 REF # PART# DESCRIPTION QrTy.
7 1782025 T Box Cower Plate Bolt 4 16 |67015 Case Bleed Fitting 2
8 65206 3/8" Threaded Rod 2 17 |65072 Charge Pump Inlet Fitting 2
9 |[K-102 Woodnuff Key 3/16"x 3/4" 1 18 |25-130-30 |Dump Valwe - no cross port 2
10 |W-167 3/4"X1/8" Hardened Flat Washer 1 19 65001 Small Bell Housing b
11 [9907500X7508 |Transmission Pulley 1 20 |788030B |Bearing Plate Gasket 2
12 |W-132 3/4" Belleville Washer 1 21 792026 Bell Housing Bolt 8
13 IN-114 Nut - 3/4"-16 1 22 65024 Pump O-Ring 2
14 65004 High Pressure Port Fitting 4 23 [68031 T Box Fitting (Brass) 2
15 |65071 Sundstrand 10A Pump - Left y 24 [N-184 Nut 3/8"-24 ( Harden ) 4
17




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

I aisnnnrn

r

REF # PART # DESCRIPTION

EINIE UITUr 1 617

WHEEL MOTOR

WHEEL MOTOR IDENTIFICATION #18
14 Cu. In. W80379
18 Cu. In. W80380

12
13 |PBO15008 |Manifoid 1
7 14 |PB012013  |Commutator Assembly 1
15 [PB018056 |Endcover Piston 1
! Sl 16 [PB018059 |Piston Spring 1
6 |PBD18073 Snap Ring 1 17 PB160007G |Endcover 1
7 |PB018054 Thrust Washer 3 18 |[N/A 12 Tag 1
8 |PB018052 Thrust Bearing 1 19 [PB3340’ bl
9 [PB018053 Housing Bearing 2 :
10 |PB130015 Housing 1 20 |PWT72545 |[Shaft 1
11 [P 21 |PW72546 |Shaft Key 1
PB339303P |Shaft Nut 1
e ——

1

18

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

i m—- w— —-— —— N — s oo

NRINIIF DIINDNrn

BINIE UIIUT I kil —
HYDRAULIC HOSE DIAGRAM

REF# PART# DESCRIPTION QTY.Q REF # PART# DESCRIPTION .
1 {200008 Hydraulic Tank {3-1-02) 1 10 67017 90 - degree fitting 2
2 {40117-T T- Handle Cap w/ Dipstick 1 67014 Brass fitting 2
3 60125 90 - 3/8" NPT x3/8" Barb 2 11 87104 Steel Fitting 2
4 (65072 Charge Pump Inlet Fitting 2 12 (87104 Steel Fitting 2
5 |68140 Filter - Hydro Zinga 40 Micron 2 13 {67008 3/8" Tee 1
6 (65108 5/8" Clear Hose T3 14 |B7014 3/8" Barbed X 1/4 MPT Fitting 1
7 |65073 High Pressure Black Hydro Hose 2 15 |65009 3/8" Pipe Plug 1

TA 65074 High Pressure Black Hydro Hose 2 16 67013 Clamps for 65108 (Green ) 20
8 67016 1/4" Oring x 3/8" Barb 90 2 17 {65004 High Pressure Port Fitting 4
9 | 48 |[60103-L. |[Oil Cooler 1

19 68231 #4 Micro Hose Clamp 2
20 67015 90 degree fitting 2

WWW.mymowerparts.com

19




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nRIuLr niinnnrn

= DIk ONOI I &l ———— = 'I
XW2300,XW2400,XF2500,XW2500,XWK2501,XWK2503
FUEL SYSTEM

b .—q-:."'a -
& & @ &

4020 k (XWK2501 Bath 6 97369 Gas Line "Y" - 516" 1
g 7 |s0124 Hose Clamp 1
SR viGuage : 8 97392 Filter - Gas & W ater Parker 1
3 40220 Fuel Tank Bushing 2 g 72012 Spring Clamp (Black) 7
4 400016 jVaive - Fuel Tank Shut-Gff 2 10 [400015 7 Gal. Fuel Tank 1
5 97374 Gas Line - 5/118™ /1.
XF2600,XW2600 EFl FUEL SYSTEM
4 40204-1 |3 Gal. Fuel Tank 1 13 C-110 Clamp 1
2 40%17-1 |[Fuel Cap - Manual Vent w/Guage 2 14 N/A Kohler Part - { Regulator )} 1
3 402290 Fuel Tank Bushing 4 15 N/A Kohler Part - { Filter } 1
4 4000186 Vaive - Fuel Tank Shut-Off 2 16 N-102 Nut 5
5 97374 Gas Line - 6/18” . 17 3.2086 U Bolt 1
6 9736¢ Gas Line "Y" - 5/16" 1 18 W-104 Washer 2
6a [B5008 TEE - 5/16x 5/16 x 5/18 1 19 B-i02 Boit 5
7 72012 Spring Clamp {Black) 14 20 N-107 Nut 2
3 973982 Filter - Gas & Water Parker 1 21 97374 Gas Line - 5/186 1t
9 400015 7 Gal. Fuel Tank 1 22 600029 Clamp 5
10 72218 Fititing 1/8MP x 5/16 90' 2 23 5000605 Ground Wire - (F/ Fuel P.} 1
11 N/A Kohter Part « { Pump )} t 24 N-182 Nut (For Fuel Pump ) 2
42 C-108 Clamp 2

20
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NRIIF Diannnrmn

ik onvr e -
BODY |

21

_— WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

T NN

FRERIEE MrENLD
nis oI

Ml —

BODY

19N0RIG IB1PULINOH

831) SBUSLYD U 40014 - den

UOWMg Loiub

jeusd 1oy

HOg .1 X81-.91/5

Jiog efiewen

L d 1004

Jausen

~ gey Buiunopy Jopus 1By

}
oy yog abewes ,z/X0z- b1l
| (ye) 1ex0msg Bununop ueg Joo| L Ued B85 gzooop! T
b JAN %007 UOIAN 81,91/ b I'N XeH 81-,01/6] Meoin| 02
v NN 3007 UOIAN 02,511 z PMS GLLXGL-8L5|  GLI'g| 6
L | (ubry) yxoeig Bununopy ued 10o|4 4 IBYSEM JOPUSH S LX.OL/S| 8L B
b JOUSEM, OliSeld /6 z og LX8L-01/5]  LEa| 4b
z uuy Bujposuios b BUSBM 14 016 cLi-m| 9E
z 108 .G 1X8L-.91/5 z Wog.5L1X81-915|  soL-al S
z
z
L
z
z
|

£51-M

NOLLJINOS3a

JBUSBAA Jeld SSOURIS b/l L
ljog sseuelS p/EX0Z- /L[ B0Z-8| Ok

ByseMm Bl b/L| 20l 6

. goe-p] zoigl @8

N ebueld 2y ssoueys oz- k| 1olN| 2
JBysEp Jeld SSOURIS L] EGLM 9

og ssoueig - p/k]  £0L-g| S

PyeIg Joddng yuey |on. o €8sy ¥9; 100y P
yoeig poddng suey jend o ¢ jokg yoi| ezoooy| €
qel. Bupunopy sepus yo1| ceoooy! €

51 8Pl MO “BOE - Jopua] !

NOLLJRIDSTa

22

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Vo) 74 [ o nltnnnrn

INIE UINTUI T ENT
THROTTLE ASSEMBLY

G105 Cdip 13 W-113  {5/16" Flat Washer

1 Hendle Giip (Black) 1

2 |97012 Fendie Weldmert 1

3 N34 5/16" Flange Lock Nut 1

4 |20224 Feirpin Cotter 1

5 |N07 38" 16 Nyloc Nut 1

6 W04 ¥8' Standard Flat Washer 2 || 11 [B108  [3/816x1"Bat 1
7 W25 8" Nylon Washer 3 || 12 [B107 |5/16"-18x 34 Bat 3
8 2 :
9

#10 Stainless Washer
16 [B-203 |10-24x3/4" Stainless Boit
17 |[W-153  [1/4" Stainless Flat Washer
18 {B-209 1/4"-20x34" Bolt

10 Lower Throttle Mounting Bracket

23
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRINIAF Mmirnnnrn

Mk ORIV T ENT _I
BRAKE ASSEMBLY

REF # _paRT# PESCRIPTION ,

1 [NA Complete Brake 1 16 [W-102 Fiat Washer 2

2 (97024 Brake Handle Assembly (inc. #2 - #18) 1 17 |65247 Right Brake Cable (Long) 1

3 |NA - |Bolt ' 1 18 |65246 Left Brake Cable (Short) 1

4 N34 Nut 2 19 |65277 Bushing (Welded on Frame) 2

5 W06 Washer 4 20 65244 Brake Band 2

6 |65061  |RCip 2 21 |P-108  |Haimin Cotter 2 l
7 65063 Spacer 1 22 |P-107 Pin 2

8 65060 Pivot Plate 2 23 {P-118 Roll Pin 2

g NA Nut 1 24 |B7265 Brake Drum 2 l
10 (65062 Spacer 2 25 (991100025 |Brake Cable Retainer 2

11 |B-156 Boit 2 26 65278 Spacer Use# 65278 and 30112 or

12 [NVA Haimpin Cotter 2 |65284 #65284 to

13 |[P129 Pin 1 30112 place brake band fully onto brake drum.

14 P-112 Pin 2 27 (65243 Brake Pin 2
15 [NA Hairpin Cotier 1 28 P-118 Roit Pin 2

24
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MIIFEF mizaannrmn

Lo o— o—

— IR OO T EIT

XF2600,XW2600 BRAKE ASSEMBLY
~ &

WWW.mymowerparts.com

REF# PART # DESCRIPTION TY.R REF# PART # DESCRIPTION
1 N/A Complete Brake 1 24 P-108 Hairpin Cotter 2

97094 Brake Handle Assembly (inc. #2 - #18} 1 22 |P-107 Pin 2
N/A Bolt 1 23 |P-118 Roll Pin 2
N-134 Nut 2 24 |B7266 Brake Drum 2
W-106 Washer 4 25 1991100025 Brake Cable Retatner 2
65061 R Clip 2 26 5 B

65063 Spacer 1

685060 Pivot Plate 2

N/A Nut 1 27 165243 Brake Pin 2
65062 Spacer 2 28 |P-118 Roll Pin 2
B-156 Baoit 2 29 |B-257 1/4"-20x1.75" Bolt 2
N/A Hairpin Cotter 2 30 N Kohier Part - EFI Module 1
P-129 Pin 1 31 N-179 Nut 3
P-112 Pin 2 32 |600008 EFI1 Module Mount 1
IN/A Hairpin Cotter 1 33 |N-102 1/4"-2- Whiz Nut 2
Ww-102 Fiat Washer 2 34 N/A Fuse Holder 2
65247 Right Brake Cable (Long) 1 35 |W-175 Washer 3
65246 L eft Brake Cable (Short) 1 36 |B-258 Boit 3
65277 Bushing {(Weided on Frame) 2 37 NA Reiay 1
65244 Brake Band 2

25




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRINFAF DIINnneEn

Note: Donaldson air filter wing nut

S s e s s v —

~ RN UITUT T NN
ENGINE - Kohler 23 Hp

Part #°101870
REF# PART# DESCRIPTION QTY.R REF# PART# DESCRIPTION QTY.

1 70100-22 Oil Codler Bracket 1 13 |72120 Air Plerum Cover 1
2 {B-165 3/8"-16x2" Bolt 3 14 |72126 2" Rubber Hose 90 Degree 1
3 W04 3/8" Standard Flat Washer 3 15 {90125 2" Worm Clamp 4
4 INAQ7 3/8"-16 Nyloc Nut 3 16 6801031 Ol Cocler 2
s 5o e e T TE 5 Rabber Hose Staight ;
18 190115 Turbo Pre-Cleaner 1

19 B107 5/16"-18x3/4" Bolt 4

20 W-102 1/4" Standard Flat Washer 4

21 IN03-W 5/16"-18 Whiz Flange Nut 4

zleent 22 190123 Doneldson Mounting Bracket 2

r [Fiter 23 K00 V& Key i
7 B172 1/4"-20x1" Bolt 3 24 W-145 1-1/8" x 1-3/4" x 1/8" Washer 1
8 W02 1/4" Standard Flat Washer 3 25 5807500X600D | Split Puliey 5" x 6" 1
9 50113 1/8"x3/8" 90 degree fitting 2 26 |W-144 716" Belleville Washer . . 11
10 (N102 14720 Whiz Flange Nut 1" 27 (W-108 7/16" Lock Washer 1
11 [W-102 14" Standard Flat Washer 16 28 |B-114 7/16"-20 x 3/4" Boit 1
12 [B-102 1/4"-20x3/4" Bolt 8 29 [600011 Muflier - Hp Pius One 1

26

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MNITNNDNREFeNe

PRIEr

LDIniE onnor 1 &

ENGINE - HONDA 24 Hp

Clap for clear hose
{f each sidel
Pat #C-113

OFTION

Note: Drain Valve (Honda)

Part #600007

Wormclap for Mercury Switch

[fosten to storter boltl
Pat #6823

REF # PART # DESCRIPTION REF # PARYT # DESCRIPTION
' 13 |B-148 174" - 20 x 1 1/4"
14 |W-102 174" Flat Washer 2
15 |N-102 1/4"-20 Whiz Flange Nut 2
16 B-101 1/4" - 20 x 1/2" Bolt 4
17 160103-L Qil Cooler 1
2 K-100 114" Key 1 18 |w-102 14" Flat Washer 4
3 W-145 1-1/8" x 1-3/4" x 1/8" Washer 1 19 |N-177 MB-1.0 Acorn Nut 2
4 |9507500X800D [Split Pulley 5" x 8" 1 20 |N-102 1/4"-20 Whiz Flange Nut 4
5 W-144 7/16" Belleville Washer 1 21 |600015 Bolt - 1/2" x 10" Hex Honda Qil
6 W-108 7i16" Lock Washer 1 Cooler 1
7 B-164 7/168" - 20 x 1 3/4" Bolt 1 22 600014 Belt - 1/2" x 9.5" Hex Honda O
8 N-108 3/8"-16 Whiz Flange Nut 4 Cooler 3
9 (W-104 3/8" Flat Washer 4 23 |364000168203 |Spacer 1
40 |B-124 3/8"-18 x 1.75" Bolt 4 24 800051 {Filier - Honda Oil 1
14 (400010 Bracket - Honda Qil Cooler 1 =5 600052 Plug - Honda Spark 2
412  IN/A Ignition Module 1 o B

27

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

rnsursr n'lﬂﬂﬂ'n

DInIE Ot 7y kil -

ENGINE - KOHLER 25 Hp

Horn clamp
Part #C-113

Part #C-112

Mercury Switch clamp

REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTY.
1 600011 Muftter - Hp Plus One 1 13 [W-102  [1/4" Flat Washer 4
2 |K-100 1/4" Key 1 14 B-101 174" - 20 x 1/2" Bolt 4
3 |W-145 1-1/8" x 1-3/4" x 1/8" Washer 1 15 INA102 1/4°-20 Whiz Flange Nut 3
4 |9907500X4500D{Split Pulley 5" x 6" 1 16 [N-1G7 3/8"-16 Nyloc Nut 1
5 (W-144 7/16" Belleville Washer 17 |B-165 3816 x 2" Bolt 1
6 (W08 7/16" Lock Washer 1 18 |W-104 |3/8" Standard Flat Washer 1
7 B114 7116"-20 x 750" Bolt 1 19 |400025 |Amsoil Filter Mount 1
8 (600016 Balt - 1/2" x 4" Hex Kohiler Oif 20 (60119 Amsoil Filter 1

Cooler 2 24 60122 Amsoil Filter Mead 1
g [N102 1/4"-20 Whiz Flange Nut 4 22 |W-102  [1/4" Washer 3
10 1400017 Bracket - Kohler Qil Cooler 1 23 |B-172 1/4"-20 x 1" Bolt 3
11 |NA177 M6-1.0 Acom Nut 2 24 60113 1/8"x3/8" 90 degree fitting 2
12 |60103L Qil Cooler 1
28

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Y, 117 ] of nnnnnrn

—— T ——

DINIE OITUI 1 k17
ENGINE - KAWASAKI 25 Hp

ArMercury Switch clamp
/Part #C-112

R

1 |W-102 14" Flat Washer 4

2 B 1/4" - 20 x 1/2" Boit 4

3 60103-L Qil Cooler 1

4 |NAT7 M6E-1.0 Acom Nut 4

5 1400024 Bracket - Kawasaki Gil Cooler 1

6 |N02 1/4"-20 Whiz Flange Nut 4

o S REF# PART# DESCRIPTION QTY.

8 K100 14" Key 1 15 |600010 Assembly - Hp Plus One Mufler | 1

9 [W-145 1-1/8" x 1-3/4" x 1/8" Washer 2 N/A Gasket - Exhaust Manifold 2
10 99075000600D |Split Pulley 5" x 6" 1 16 600021 Bracket - Left Muffier Mourt 1
11 364000168203 |Spacer - Kawasaki Crank 1 47 1600020 Bracket - Right Mufiler Mount 1
12 |{W-144 7/16" Belleville Washer 2 18 1B-107 516"-18x3/4" Boit 2
13 W-108 716" Lock Washer 1 19 |(W-102 1/4 Flat Washer 2 l
14 [B-164 7M6"-20 x 1.75" Boit 1 20 |N103W  |5/16" Whiz Flange Nut 2

29
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIN/AFE DEinnnrn

~ __BJINIR UITUN 1 EIT
ENGINE - KOHLER 26 Hp

Horn clarmp
Part #C-113

i Part #C-112

Mercury Switch clamp

REF# PART# DESCRIPTION QTY.R REF # PART # DESCRIPTION QTYy.
1 600018 Mufiter - Hp Plus One EFI 1 13 (W-102  [1/4" Flat Washer 4
2 K100 1/4" Key 1 14 [B-11 4" -20 x 1/2" Boit 4
3 |W-145 1-1/8" x 1-3/4" x 1/8" Washer 1 15 [N-102 1/4"-20 Whiz Flange Nut 3
4 |9907500X600D | Spiit Pulley 5" x 6 1 16 |N-107  13/8"-16 Nyloc Nut 1
5 |W-144 7/1€" Believille Washer 1 17 |B-165  |3/8"-16 x 2" Bolt 1
6 |W-108 7/16" Lock Washer 1 18 |W-104 |3/8" Standard Flat Washer 1
7 IB-114 771620 x . 750" Bolt 1 19 1400025 [Amsail Filter Mount 1
l 8 600016 Bolt - 1/2" x 4" Hex Kohler Gil 20 (60119  |Amsail Filter 1 ' I
Cooler 2 21 60122 |Amsoil Filter Head 1
l g9 [N-102 1/4"-20 Whiz Flange Nut 4 22 |W-102 |1/4" Washer 3 |
i 10 [400017 Bracket - Kohler Qil Cooler 1 23 |B-172 1/4"-20 x 1" Bolt 3
! 14 INA77 M6-1.0 Acom Nut 2 24 (60113 [1/8"x3/8" 90 degree fitting 2 |
12 (601031 Qil Cooler 1
- - - — —e -
30

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nar ouEoDDrn

MA— ik s o Ao

— BJEIIE UITUI T EIT T

HONDA ELECTRICAL DIAGRAM

________ & e
Bk | GRY GRY  Mercur
Seat | mSwitchy
R /
= :.. 0
W
B .
1 =1 Engine

!1_"5

FUEL
SOLENOID
BLK/YLW

Solenoid
® . Regulator

*—
i

R Starter —

B_ottery—/_

Low Oil Horn Mount

Kawaszaki No Homn

Kohiler Mounts to Engine via C-113
Honda Mounts to Qil Coocler Bracket

REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QrY.

1 |500001 Honda Wiring Hamess 1 10 [20226-B |Battery Cable Ground (12") | 1
2 20245 ignition Switch 1 14 |40229 Mercury Switch 1
3 |20246-T Hour Meter/Tach 1 12 |68231 Clamp for Mercury Switch 1
4 |B68247 Tach Bracket 1 C-112 Honda Merc. Switch Climp. 1
l 5 |NA Battery 1 13 |65510 Seat Relay 1
6 |20228 Battery Strap 1 14 {97191 Seat Relay Pigtail 1
7 |14078 Battery Box 1 15 {65509 |Fuse 1
8 [20225B Red Rubber Boot 1 16 20254 Fuse Holder 1
9 |20227-72 Battery Cable Positive (72") | 1 17 60117 Low Qil Hom 1
31

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NIVIF arannnrm

LIIE OINOT I k1T
KOHLER ELECTRICAL DIAGRAM

l I, White kill wire!
.. - 2. Red icharge wiral
Kohler Wirlﬂg 3 2 3. Blue Istart wire!
4. Fused wire {to hot post on starten
Harness 5. Green [from oil sending unit}
comectioxonier  DiXie Chopper Wiring Harness Connect o lgnition
Wiring Harness Cwiteh
W W T
B .
| _ | | BLU
. : ; iOR ; :
e Py BLK.
4 3 ., ek o3
BLK GR ® - .
S {BLK
@ ®
R IR
. : j [
o HORN . ' COR
BLK * ' 5
’ ST ; Ri
) R e
T Starter i P I :
ey SCIRNO TG | S :
. | | R
| L2 3e4 " e
BLK | )
e 1 | Starter . iBLK
Battery - e
A ,A#,AMWE e — 7 SEAT
‘ SWITCH
7 Connect to Seot Relay :
Cround to R/ . BLK
All conneciors ore viewed Transmission 8LK ¢
Freame

from wire and.

REF # PART # DESCRIPTION QTY.N REF # PART # DESCRIPTION QTY.

1 65522 Kohler Wiring Harness 1 10 |20226-B |Battery Cable Ground (12") 1
2 20245 Ignition Switch 1 41 (40229 Mercury Switch 1
3 20246-T Hour Meter/Tach 1 12 |C-112 Clamp for Mercury Switch 1
4 |68247 Tach Bracket 1 13 |65510 Seat Relay 1
5 N/A Battery 1 14 197191 Seat Relay Pigtail 1
6 [20228 |Battery Strap 1 15 65509 Fuse 1
7 14078 Battery Box 1 16 (20254 Fuse Holder 1
8 20225-B Red Rubber Boot 1 417 60117 Low OH Horn 1
g 20227-72 Battery Cable Positive {72") 1
32

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Ve 1 7f ] o nttnnnrn

DUNIE OUITOUT I &IT ~—

e

KAWASAKI ELECTRICAL DIAGRAM

® oot &__ Mercury
B = Switch
B B
R or BR BK
G .
: Seqt +| Engine
Rel
A ay Ignition | BK W | iCharging Cail
Coil
W w
w W [=
L ¢
R 1 -
Fus =1 3 Fuel
B | Solenoid
e R
N Regulator
? Storter
Abbr. Color
Batter Red Battery Cable W White
y  RedBatiery Cable R Red
= BK Black
Description | Part Numbern BL Biue
Keyswitch 20245 -
Seat 64100-S Br Br
25 HP Engine 600000 Gn Green
Regutator N/A
Battery N/A .
Starter N/A Sedt Relay o
Solenoid 20253
Seat Relay 65510
Fuse 65500
Fuse Holder 20254
16" Battery Cable]  20226-R
72" Battery Cable]  20227-72
Wiring Hamess | 364000168205
Ground Cable 20226-B
Fuel Solenoid NA
Mercury Switch 40229 |
Red Rubber Boot] 202258

-

33

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRINIAF DIVNDNEN

—_ — o i e vy et g oy T M s ik e maon e s s ee—
! VNI UIRI ¥ &2 i
ELECTRICAL DIAGRAM z
Key Switch
Seat Reley Connector
Red ' *'—q‘gw !
Black @ Es] Brown ! S eat Block
e
White " Eeeeed !
- Gresn .
Key Switch Connector Bigck g
L G E
. j | i
S B Hlack ‘: Blue
[ M I Whige l i {
: ‘;?uie e - : Mctecﬁ)nggrcmﬂerc«ttur ‘g Red
Red ' : !
Conngctlor "C"
Mote to ECY Module Green i A Black
Yeliow Connector “B”
Mate to Connector "A” Fuse
Res Reg ? Blie |
l l range. /ﬂ = I
i Green - mhie 8!
t
e
gy 5
_ Mercury _ €i> _
: Switch d
: . Hed
[
Lo
i
Red B A )
Diode ~
Fuel O Blgck Reg
Pum p ECU Light v |
== Ground Wire ggg?eercﬁtclﬁ ?«ﬂfﬂé‘s‘g“ °on Ba ttery
500005
REF # PART # DESCRIPTION QTY.HN REF # PART # DESCRIPTION QTy.
1 65522 Kohler Wiring Harness 1 11 |20226-B |Battery Cable Ground (12"} 1
2 |500002 (Kohler 26Hp EFI Wiring Harneg 1 12 140229 Mercury Switch 1
3 |20245 Ignition Switch 1 13 C-112 Clamp for Mercury Switch 1
4 |20246-T |Hour Meter/Tach 1 14 65510 Seat Relay 1
5 168247 Tach Bracket 1 15 97191 Seat Relay Pigtail 1
6 N/A Battery 1 16 65509 Fuse 1
7 120228 Battery Strap 1 17 ]20254 Fuse Holder 1
8 14078 Battery Box 1 18 {60117 Low Qil Horn 1
9 20225-B |Red Rubber Boot 1 19 [500003 {ECO Light 1
10 [20227-72 {Battery Cable Positive (72"} 1 20 500005 |Ground Wire 1
34

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nasar tu'nnnrn

— . MIE OINOT T ki1~

NOTES

35
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

mnrrae n'lnnnrn

T S ——
DI OUInvrn 1 kil i

NOTES

36
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENIEFE DEINNRNDENn
Ik UINOI 1 kit

6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle-Atom Logo are all trademarks of Magic Circle Corporation and
may not be reproduced without permission.
Printed In USA

Specifications and instructions subject to change without notice.
Print Date 3/01

WWW.mymowerparts.com



